

Industrial Engineering Plastics Ltd

White PVC test report for the BS476 part 7 'surface spread of flame'

Result: Class 1 fire rating

Classification	Spread of flame at 1.5min		Final spread of flame	
	Limit	Limit for one specimen in sample	Limit	Limit for one specimen in sample
	mm	mm	mm	mm
Class 1	165	165 + 25	165	165 + 25
Class 2	215	215 + 25	455	455 + 45
Class 3	265	265 + 25	710	710 + 75
Class 4	Exceeding the limits of Class 3			